
 
 

  

 
 
 
 

 

Norwood Young America Planning Commission  
Tuesday, October 2, 2018 

Norwood Young America City Council Chambers, 310 Elm St. W. 
6:00 p.m. 

 
AGENDA 

1. Call to Order 
 Pledge of Allegiance 
 
2. Oath of Office 
 
3. Adoption of Agenda 

 
4. Approve Minutes of September 5, 2018 meeting 
 
5. Introductions, Presentations, and Public Comment  

(Citizens may address the Planning Commission about any non-agenda item of concern.  Speakers must state their name, 
address, and limit their remarks to three minutes.  The Planning Commission will take no official action on these items, but 
may refer the matter to staff for a future report or direct that the matter be scheduled for a future meeting.) 
[...]
Young America maintains policies and regulations that are consistent with the Carver County Water 
Management Plan. The Carver County Water Management Plan includes the following goal statements: 

• Regarding Independent Sewage Treatment Systems: 
o Eliminate all non-conforming systems, 
o Ensure that all new systems, repairs and replacements are property designed and 

installed, 
o Ensure all ISTS are properly operated, managed and maintained. 

• Manage feedlots so that all surface water and groundwater is not impaired. 
• Manage construction sites to implement Best Management Erosion and Sediment Practices 

(BMESPs) and prevent on and off site erosion and sedimentation. 
• Provide stormwater attenuation and to minimize degradation of the county’s water resources 

through a reduction in the amount and rate of surface water runoff from agricultural and urban 
land uses. 

• Promote water resource protection in the county and encourage public and private landowners to 
implement conservation practices on the piece of land for which they are responsible. 

• Maintain a comprehensive, accurate assessment of surface and ground water quality trends over 
the long term. 

• Manage and restore wetlands in the county to protect the values of wetland functions as 
determined from a wetland inventory, wetland functional values analysis, and hydrologic 
modeling. 

• Relating to groundwater: 
o To protect water supplies by assisting in the implementation of the Minnesota Department 

of Health (MDH) Wellhead Protection rules. 
o To prevent possible aquifer contamination by identifying and sealing all abandoned wells 

in the county. 
o To ensure an adequate supply of water for residential, commercial and other needs in the 

county. 
o Eliminate the risk of groundwater contamination from existing or future storage tanks. 
o Prevent any contamination of groundwater from the disposal or handling of solid and 

hazardous waste. 
• Manage the county’s water resources as a way to preserve, protect, and enhance the natural 

resources. 
• Provide those living, working, and recreating in Carver County with the knowledge and skills 

required to assure protection and improvement of the county’s surface water and groundwater 
resources. 

Feedlots and ISTS 
Maps created for the Water Management Plan (WMP) by Carver County illustrate locations of feedlots 
and independent sewage treatment systems (ISTS). The WMP identifies steps for managing existing and 
future feedlots and the installation, repair and/or replacement of individual sewage treatment systems. 
Emphasis is placed on managing such facilities so as to protect surface water and groundwater from 
becoming impaired. Although the City of Norwood Young America may have limited exposure to feedlot 
issues it is important to be mindful of potential conflicts between agricultural operations and urban 



CHAPTER 6 – NATURAL AND WATER RESOURCES 
 

 
 
NORWOOD YOUNG AMERICA 2040 COMPREHENSIVE PLAN  99 
 

development and to retain the agricultural, small-town nature of the community that many have indicated 
is inherent to the identity of the city. The image in Figure 22, below, illustrates feedlots within or in close 
proximity to the proposed urban growth boundary by the presence of animal units. The image also depicts 
feedlots in relation to shoreland/floodplain areas. 

Figure 22: Feedlot Locations 

 

Source: Carver County WMP, 2016 

The single “Known and Potentially Contaminated Sites” identified in Figure 22 is the location of a former 
gas station with fuel storage tanks.  The gas station was located at the current Kwik Trip site.  
Contamination was cleaned at the site when the new gas station development was constructed.  

A few ISTS remain within the city limits mostly in areas near the corporate boundary. ISTS within or in 
close proximity to the city and/or annexation area are shown in Figure 23. If properly designed, installed, 
maintained and operated they can be effective means of wastewater treatment, however, in urban areas 
it is typically more cost effective to provide centralized wastewater treatment. Since a few ISTS exist 
within the City of Norwood Young America and within the urban growth boundary, it is helpful to be aware 
of existing facilities so as to encourage/promote eventual connection to the centralized system. The 
illustration below provides guidance in establishing the location of existing ISTS within the city and areas 
immediately adjacent thereto. 

 

 

 



CHAPTER 6 – NATURAL AND WATER RESOURCES 
 

 
 
NORWOOD YOUNG AMERICA 2040 COMPREHENSIVE PLAN  100 
 

Figure 23: Independent Sewage Treatment Systems 

Independent Sewage Treatment Systems 

Source: Carver County WMP 

Aggregate Resources 
The Minnesota Geological Survey, Aggregate Resources Inventory for the Metro Area has not identified 
aggregate resources (bedrock aggregate i.e. dolostone; natural aggregate i.e. sand and gravel) within 
the city limits or the Orderly Annexation Boundary. 

Metro Wildlife Corridors 
Metro Wildlife Corridor Focus Areas have been identified by the DNR and partner organizations/entities. 
The Metro Wildlife Corridor Project is a partnership of several entities which will establish priorities, 
coordinate work by the partner organizations and focus on areas with greatest regional importance for 
habitat. Using natural resource assessments and regional prioritization, the Metro Wildlife Corridor 
program: works to protect and restore priority natural lands in core habitat areas; establish habitat 
corridors; create buffers for existing protected land; and, increases public access to nature-related 
recreation. The focus areas identify regionally significant upland and/or wetland habitat area and wildlife 
corridors that the DNR, along with public and private partners, are committed to preserving. 

Existing Water and Wastewater Facilities 
The City of Norwood Young America provides municipal water and wastewater services to its residents. 
The following facilities help to provide these services.  

Wastewater Treatment Plant 
Location:  510 East Elm Street 

Condition: The original building at this facility was constructed in 1965. Additions were made in 1985 and 
2004. The one-story facility is in good condition and there are no immediate plans for remodeling, as it is 
anticipated to last for another 5 to 10 years. The building is not biologically near capacity. The facility is 
not ADA accessible. 

Function: The city operates this Wastewater Treatment Plant that currently only serves Norwood Young 
America. 



CHAPTER 6 – NATURAL AND WATER RESOURCES 
 

 
 
NORWOOD YOUNG AMERICA 2040 COMPREHENSIVE PLAN  101 
 

North Water Facility 
Location:  102 3rd Avenue 

Condition and Function: The city currently operates two separate water systems, a north and a south 
system. The north system consists of two wells and one elevated storage tank. The first well was drilled 
in 1978 and the second in 1991. The water treatment building is in good condition, although there are 
some capacity issues. The wells combined pump about 1,000 gpm. The elevated storage tank has a 
200,000 gallon capacity. 

Wastewater Management 
The City of Norwood Young America’s wastewater system consists of a collection system and a treatment 
facility. The collection system is comprised of sewer lines ranging in size from 8 to 21 inches. The existing 
municipal sanitary sewer system is shown on Figure 24. The City of Norwood Young America’s 
wastewater treatment is provided by a wastewater treatment plant located in the southeastern portion of 
the existing City. 

The City is divided into seven districts as is shown on Figure 24. All the lift stations, except the lift station 
in District 3, discharge into gravity sewers which flow to the lift station in District 2 which carries the flow 
to the wastewater treatment plant. The lift station in District 3 carries flow via forcemain directly to the 
wastewater treatment plant. The wastewater treatment facility consists of primary and secondary 
treatment processes and then discharges treated wastewater on a continuous basis to Carver County 
Ditch No. 4. 

The treatment facility consists of the following: influent flow meter, preliminary treatment consisting of 
screening and grit removal, two primary clarifiers, two trickling filters, two activated sludge aeration tanks, 
two final clarifiers, a chlorine contact tank, one anaerobic digester, two concrete biosolids storage tanks, 
one above ground biosolids storage tank (replacing the existing lagoons) and miscellaneous piping, 
pumps and other necessary equipment. 

Mechanical wastewater treatment facilities include two separate processes that are combined to form an 
integrated treatment system. The processes are commonly referred to the “liquid stream” and the “solids 
stream”. The liquid stream combines various treatment components to convert the wastewater into 
natural byproducts of biological stabilization and the capabilities of the liquid stream are what determines 
the quality of the effluent produced by the facility. The solids stream combines treatment components to 
stabilize, thicken and store the solids byproducts produced by the liquid stream for eventual incorporation 
into the soil. 

Currently, the treatment facility treats an average daily flow of approximately 400,000 gallons per day and 
meets all of the required NPDES permit limits. The current NPDES permit states that the facility can treat 
517,000 gallons per day, which when compared with the current flow would make it appear that the 
treatment facility is nearing capacity. The 517,000 gallons per day is the average daily flow and is not the 
actual treatment capacity for the facility. The plans for the 1983 treatment facility upgrade indicate an 
average day maximum month flow (also known as the average wet weather – 30 day flow) of 908,000 
gallons per day, which is the actual capacity of the treatment facility. 

The Wastewater Treatment Plant currently only serves Norwood Young America. The City requires all 
properties to hook up to municipal sewer and water. Section 910.01, Subdivision 4 of Chapter 9 of the 
City Code states: 



[

Norwood Young America
Figure 24: 
Existing Sanitary System

875 0 875 1,750

Feet

Existing Manhole

Existing Meter Manhole

Existing Lift Station

Existing Gravity Pipe

Existing Forcemain

Sanitary District
1

1A

2

2A

2B

2C

3

Residential Septic System

2008 Municipal Boundary

Protected Waters

Streams

MN/DOT Basemap Railroads

WWTF Location

County Ditch No. 4

2

1

2C

3
2B

1A

2A

Tiger Lake

Brand Lake

Braunworth
Lake

Young
America

Lake

Barnes Lake

Notes:

1. There are no existing inter-community connections
2. There are no existing connection points to the MDS.



CHAPTER 6 – NATURAL AND WATER RESOURCES 
 

 
 
NORWOOD YOUNG AMERICA 2040 COMPREHENSIVE PLAN  103 
 

Connection Required. The owner(s) of all houses, buildings or properties used  for human occupancy, 
employment, recreation, or other purposes, situated within the City and abutting on that part of any street, 
alley, or right-of-way, in which there is now located or may in the future be located a public sanitary sewer 
of the City shall be hereby required at the owner(s) expense to install a suitable service connection to the 
public sewer in accordance with the provisions of this Code, within ninety (90) days after date of official 
notice to do so. 

Inflow and Infiltration 
From inspection of the flow records, it is apparent that the city does experience inflow and infiltration (I/I) 
into their sanitary sewer system. The 2007 flow records show daily influents exceeding 600,000 gpd in 
the spring versus the more common 300,000 to 400,000 gpd during the dryer months. Any efforts to 
reduce the inflow and infiltration will increase the life and capacity of the treatment facility. 

The city has completed repairs to their collection system and has seen reductions in influent flow to the 
treatment facility. These recent repairs include over 3,000 feet of cured-in- place-pipe lining and over 50 
service lateral linings. As part of the ongoing Infrastructure Management Plan, services have been 
evaluated as streets have been constructed. Those found to have problems have been replaced. 
Castings have been replaced with watertight castings on several sanitary sewer manholes located at 
street flooding areas. An ordinance was passed to prohibit sump pumps connecting to the sanitary sewer 
system. 

Plant Expansions 
The city’s existing waste water treatment facility currently operates at approximately 50 percent capacity. 
Therefore, no plant expansions are proposed for the next 5 to 10 years. 

A project was completed in spring of 2008 to meet the new chlorine residual limit. This project contained 
a new chlorine contact tank with chlorination and de-chlorination equipment. As a result of this project, 
all limits required by the Minnesota Pollution Control Agency (MPCA) are currently being met. It is 
anticipated that the next required project will be related to phosphorus removal. The timing on this project 
depends on when and if the MPCA lowers the phosphorus removal limit. 

Independent Sewage Treatment System Program 
The City of Norwood Young America removes non-compliant systems as the central system expands and 
service becomes available to those with existing Independent Sewage Treatment Systems (ISTS). 
Several sections of the City Code require connection to the centralized system when available. 

Carver County has adopted and enforces an ISTS Ordinance. The ISTS ordinance regulates the design, 
location, installation, construction, alteration, extension, repair, and maintenance of ISTS’s. The county 
enforces the ordinance in the unincorporated area and in cities unless a city specifically develops and 
implements its own program and ISTS ordinance. The city has not developed its own ISTS program or 
ordinance. 

Existing Water Supply 
The City of Norwood Young America currently owns and operates, two water treatment facilities, four 
production facilities, two elevated storage facilities and an extensive distribution system to provide 
municipal water service to its residents and businesses. The city is currently has a one-zone pressure 



CHAPTER 6 – NATURAL AND WATER RESOURCES 
 

 
 
NORWOOD YOUNG AMERICA 2040 COMPREHENSIVE PLAN  104 
 

system. The system as updated to a one-zone system in the last ten yearsThe existing service areas for 
the North and South systems are shown in Figure 25. 

The North facility provides iron and manganese removal treatment, along with chlorination and 
fluoridation, and has the capacity of approximately 1,000 gpm. A 500,000-gallon underground reservoir 
was constructed to increase capacity at this site. Wells 2 and 3 supply the North facility and are capable 
of producing approximately 1,000 gpm and 400 gpm, respectively.  

The North water tower is located on Second Avenue SE and First Street SE and has a storage capacity 
of 200,000 gallons and has an overflow elevation of 1154.3. The South water tower is longer in service, 
but is located on Wilson Street and Progress Street. A new tower was constructed with a capacity of 
750,000 gallons and the same overflow elevation of the North water tower. This allows the city to be a 
single zone system. The total elevated storage capacity after completion of the city is 950,000 gallons. 

The City’s distribution system includes piping varying in size from 4-inch to 12-inch. An additional 10-inch 
diameter trunk line will be installed along the vacated railroad right of way from the North water facility to 
the industrial park. 

  



[

Norwood Young America
Figure 25:
Existing Water System

Watermain
Private
Hydrant Lead
4"
6"
8"
10"
12"
Hydrants
Valves
Wells
Buildings
North Service Area
South Service Area
Protected Waters
Streams
MN/DOT Basemap Railroads

750 0 750 1,500
